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Page No. :
Date of Report : Mar. 16, 2021

CSE. CHIANG SUNG ENTERPRISE CO., LTD.

Product Name BPE-TUBE

Product Type 2"*1.65

Other Information Heat No:21780 Lot No:49627802001
Manufacturer CSE GROUP

Product Submitted By CSE. CHIANG SUNG ENTERPRISE CO., LTD.
Date of Sample Received Feb. 26, 2021

Date of Testing Feb. 26, 2021~Mar. 15, 2021
Testing Method ASTM A262-15 (Practice E)
Remark 1.The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)
2.The following report content marks # is provided by Client
3.The sample was transferred by SGS M&E Laboratory-Douliou.
(Application No.DK-21-00317. Received date: Feb. 25, 2021)
for the testing item(s) as below to be performed in SGS

Test Results :

#Heat No. Copper-Copper Sulfate 16% Sulfuric Acid Test
No fissures or cracks indicates the presence of intergranular attack
21780
(Refer to photo as below)

Note: Sensitizing treatment is 1 h at 675°C by air cooling.

View of Bent Area.

Remark: Test location is the same as the laboratory address. N L e
LAy

Signed for and on behalf of
The required specification(s) offered in this test report is/are for reference only. SGS Taiwan Ltd.
The conformity judgment is at the Applicant's final verdict.
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